TEST REPORT /

Intertek PRUEBAS DE INFORME Ultimate Load Test

ALUMINIUM SHORING FRAME

Report NUMBER: 101111567C0Q-002
Original Issue Date: March 27, 2013

Test No. Height [Ibf] [kN] [kaf]
1 4.572m (15') 119,580 531.9 54,241
2 4.572m (15') 115,535 513.9 52,406
3 4.572m (15') 107,447 477.9 48,737
4 4.572m (15') 125,646 558.9 56,992
Average 117,052 520.7 53,094
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Bending Test / Flexion

STEEL PLANK/PLATAFORMAS

Specimen size : 7' (2134mm) x 9" (229mm), Thickness 0.08"(2mm) Hot Dipped Galvanized
Tamano de pieza : 7’ (2134mm) x 9” (229mm), Espesor 0.08”’(2mm) Galvanizado En Caliente

: Maximum Deflection / Deflexion Maxima Ultimate Load
Specimen / Muestra (mm) (KN / (kgs) / Ibf)
A 30 7.825/798 /1,759
B 28 7.703/786 /1,732
C 30 7.626 /777 /1,714
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